VB3616DA(1/2)

Rev.1




MMMMM

VB3616DA(2/2)




ITEM| CODE NO.
NOo. | NO. DESCRIPTION USED REMARKS
1| 313082 |NYLOCK BOLT (W/FLANGE) M5 X 16 3
2 [7319694 |WASHER (A) i
37319714 |CENTER ROLLER (D62) SET 1 [INCLUD. 1. 18, 21
3 | 321447 |CENTER ROLLER (D62) SET 1 [INCLUD. 1, 18, 21 FOR USA, CAN
4| 944486 [O-RING (1AP-20) 2
5 | 319693 |NEEDLE BEARING (D22) i
6 | 323992 |RUBBER GUIDE i
7 7319692 |CENTER PLATE ASS'Y 1 [INCLUD. 6
8 | 319691 |TURN TABLE i
9 | 320427 |PLATE (A) i
10 | 320264 |NYLOCK FLAT HD. SCREW M4 X 12 3
11| 319699 |HEX. BAR WRENCH 4 MM (LENGTH 45) i
12 [ 998471 |HEX. SOCKET HD. BOLT (W/FLANGE) M5 X 12 2
13 | 949749 |ROLL PIN D3 X 8 (10 PCS.) i
14 [ 319679 |CAM SHAFT i
15 | 319678 |CAM i
16 | 320420 |SLEEVE (B) i
17 | 320904 |BRACKET (B) i
18 | 313077 |NYLOCK BOLT (W/FLANGE) M5 X 25 1
19 | 320425 |SLEEVE (G) i
20 | 320426 |SPRING (G) i
21 GUIDE (D62) i
22 | 322266 |ROLLER (B) SET 1" INCLUD. 4, 23-26
23 | 322268 |SLEEVE (R) i
24 | 322267 |CAP i
25 | 876078 |O-RING (5-20) 1
26 | 322269 |ROLLER (B) 1
27 | 984118 |WASHER (B) 1
28 WARNING LABEL (A) 1
29 | 301653 |[TAPPING SCREW (W/FLANGE) D4 X 20 (BLACK) 11
30 | 319697 |LEVER (B) i
31 | 319690 |CAM COVER i
32 | 319689 |GRIP RUBBER i
33 | 319688 |COVER i
34 [ 7320901 [SHAFT (A) i
35 | 320902 |FEATHER KEY 5 X5 X 18 i
36 | 310664 |NEEDLE i
37 | 967124 |FEATHER KEY 7 X 7 X 22 2
38 | 948081 |FEATHER KEY 7 X 7 X 25 2
39 | 319663 |ROLLER (C) i
40 [ 319680 [SHAFT (B) i
41| 320903 |BRACKET (A) i
42 (7319665 |[CUTTER GUARD i
43| 319666 |SPRING (D) i
44 | 322655 |PIN FOR SPRING i
45 | 319669 |V-RING 1
46 | 319687 |SPRING (F) i
47 | 872470 |O-RING (S-26) 1
48 | 882974 |NYLOCK BOLT (W/FLANGE) M6 X 12 1
49 | 878181 |NYLOCK HEX. SOCKET HD. BOLT M5 X 16 2
50 | 980258 |NEEDLE (C) 2
51 | 319706 |CUTTER SET (1PAIR) 2 |INCLUD. 49
52 | 319673 [SPACER i
53 | 320424 |BELLEVILLE SPRING (FOR M12) i
54 | 319674 |SEAL LOCK HEX. SOCKET HD. BOLT M12 X 20 i
55 | 319677 |RETURN SPRING i
56 | 307607 |WRENCH HOLDER i
57 | 316186 |SUPPORT (B) i
58 WARNING LABEL (B) i
59 | 981824 |HEX. HD. TAPPING SCREW D4 X 45 2
60 | 931701 |BEARING LOCK 1
61 | 949660 |HEX. SOCKET HD.BOLT M6 X 20 (10 PCS.) 4
62 | 310111 |BEARING BUSHING (B) 1
63 | 375659 |HOUSING ASS'Y 1 [INCLUD. 62
64 | 375652 |SPACER i
85 | 341053 |STATOR PCB i
67 | 361120 |[ROTOR i
88 | 375653 |STAND i
69 | 375657 |INNER COVER ASS'Y 1 [INCLUD. 57, 73. 91, 94
69 | 375658 |INNER COVER ASS'Y 1 [INCLUD. 57,73, 91, 94 FOR USA, CAN
70 | 319676 |HEX. SOCKET HD. BOLT (W/FLANGE) M8 X 25 2
71| 319681 |FINAL GEAR i
72| 962553 |RETAINING RING FOR D28 SHAFT i




ITEM| CODE NO.
NO. [ NoO. DESCRIPTION USED REMARKS

73| 6302VV |BALL BEARING 6302VVCMPS2L 2

74 | 370145 |PIN (B) 2

75 | 375656 |GEAR COVER ASS'Y 1 [INCLUD. 73, 74. 89, 93, 96

76 | 880474 |[NYLOCK BOLT (W/FLANGE) M6 X 16 7

77 | 375993 [SENSOR HOLDER (A) ASS'Y 1 |INCLUD. 78, 79

78 | 316214 [TAPPING SCREW D3 X 12 i

79 | 316212 [SENSOR GEAR p)

80 | 319685 |O-RING i

81 | 319686 |SENSOR COVER i

82 | 316228 |HEX. SOCKET HD. BOLT (W/FLANGE) M4 X 10 2

83 | 962569 |WASHER (B) i

84 | 987203 [SEAL LOCK SCREW (W/SP. WASHER) M4 X 12 i

85 | 649215 [MACHINE SCREW M4 X 8 (10 PCS.) 2

86 | 319661 |GUIDE (B) i

87 | 319682 |THIRD PINION i

88 | 319683 |THIRD GEAR i

89 | 930076 |METAL (B) i

90 | 998468 |FEATHER KEY 7 X 7 X 12 i

91 [ 954789 [METAL (B) 7

92 | 320263 [SECOND PINION SET i

93 [ 6000VV [BALL BEARING 6000VVCMPS2L i

94 [ 316185 |METAL i

95 | 322048 [FIRST PINION SET i

96 | 333945 |BALL BEARING 608VV i

97 [ 375998 |RUBBER BUSHING i

98 NAME PLATE i

99 [ 316229 [MACHINE SCREW (W/WASHERS) Mb X 20 (BLAGK) | 2

100 CAUTION LABEL (C) i

100 WARNING LABEL (C) 1" |FOR USA. CAN
101 CAUTION LABEL (E) 1 "|FOR USA, CAN
102 | 375994 |RELAY PCB q

103 | 959141 |CONNECTOR 50092 (10 PCS.) 2

104 | 375655 |VOLUME HOLDER i

105 CAUTION LABEL (D) i

105 WARNING LABEL (D) 1" |FOR USA. CAN
106 CAUTION LABEL (F) 1 "|FOR USA, CAN
107 | 302089 |TAPPING SCREW (W/FLANGE) D5 X 20 (BLACK) p)

108 | 375660 |HANDLE (A).(B) SET. i

108 | 375660M |HANDLE (A).(B) SET 7""|FOR USA.CAN
109 | 332668 |RUBBER CUSHION i

110 | 301631 |SPRING (F) i

111 | 375999 |PUSHING BUTTON i

712 | 376000 |DC-SPEED CONTROL SWITCH i

113 | 371750 |BATTERY BSL 36A18 (EUROPE, AUS, NZL) 2 |[INCLUD. 502
“113 | 373320 |BATTERY BSL 36A18 (CHN) 2 [INCLUD. 502
113 [372121M [BATTERY BSL 36818 (USA, CAN) 2 [INCLUD. 502
114 | 375650 |BATTERY COVER i

131 [320914M [GUARD (CLOTH TYPE) 1 "|FOR USA, CAN
132 | 880474 |NYLOCK BOLT (W/ELANGE) M6 X 16 1""|FOR USA, CAN
133 | 320913 |WASHER (D) 1 "|FOR USA, CAN
134 | 320912 |ARM 6 |FOR USA, CAN
135 | 320910 |BASE (A) 1 |FORUSA, CAN
136 | 320909 |BASE (C) 1""|FOR USA, CAN
*137 | 313082 |NYLOCK BOLT (W/FLANGE) M5 X 16 2 |FOR USA, CAN
138 | 980877 |BELLEVILLE SPRING 2 |FOR USA, CAN
139 | 320911 |SHAFT (C) 1 "|FOR USA, CAN
140 | 320907 |BASE (B) 1"|FOR USA, CAN
141320908 [NYLOCK BOLT (W/FLANGE) M5 X 20 2 |FOR USA, CAN

STANDARD ACCESSORIES

501 CHARGER (MODEL UC 18YSL3) 1

502 | 329897 |BATTERY COVER 2

503 | 375990 |CASE i

OPTIONAL ACCESSORIES

601 | 319712 |CENTER ROLLER (D38) SET 1

601 | 321445 |CENTER ROLLER (D38) SET 1 "|FOR USA, CAN
602 | 319713 |CENTER ROLLER (D50) SET i

602 | 321446 |CENTER ROLLER (D50) SET 1" |FORUSA, CAN




